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C Si Mn P S Ti Sol. Al | Total N |Ceq.WES &
0.?8 0.%5 1.%1 0012 | 0.001 0.0305 0'0845 00021 0'3812
010 030 149 | 0016 | 0.002 | 0.007 | 0.060 [00040]| 0.344 !
* 24, 40nat S
Table 2 Examples of Test Results G gp
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| Through| 4022|351 46.4 368 ~ 99 0.05 270 - 85 - 45 - 74 48.4 80.7 ~77 550 = } Z%&E&m
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ness 4022(39.9 488 30.6 -105 0.11 >1.40 - 85 -~ 51 - 90 47.4 77.4 -66 - Ys
0 1 1 1 1 L 1
24x2(41.6 50.5 10.5 -154 0.52 1.30 -120 -148 =178 50.5 61.0 56 0 10] 680 720 760 800
Crack TYYT: P .
24na|37.4 488 20.8 -128 0.32 1.65 -105 -100 -130 50.1 67.5 10 0.57 Finishing Rolling Temperature (T)
Arrest Fig.1 Effect of Finishing Rolling
40mx|36.9 482 19.2 -105 025 - - - 88 -150 - - - - Temperature on Mechanical
* Ca-treated, ** Surface Notched, *** WES 3003, ##*%141, ++xs% {4 Properties (0.001 8, Ca—treated)
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